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TEST REPORT CERTIFICATION

Applicant : Pelican Accessories
Manufacturer : DongGuan Vision Electronics CO. LTD
EUT Description - P82 Wireless Controller
FCCID : O7X-PRED-S4
(A) MODEL NO. : PL-6613
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC 3.3V
(D) TEST VOLTAGE : DC 3.3V From P52 AC 120/60Hz

Test Procedure Used:

FCC Rules and Regulations Part 15 Subpart C 2007

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to determine
the maximum emission levels emanating from the device.  The maximum emission levels are
compared to the FCC Part 15 Subpart C limits for radiated and conducted emissions.

The test results are contained in this test report and Audix Technology (Shenzhen) Co., Lid. is
assumed full responsibility for the accuracy and completeness of tests. Also, this report shows
that EUT 1s technically compliant with FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part

without written approval of Audix Technology (Shenzhen) Co., Lid.
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YoYo Wang / Assistant
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Jamy Yu/ Senior Engineer
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1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
.. 1 15.207
Power Line Conducted Emission Test FCC Part 15C: 15.20 PASS

ANSI C63.4-2003

FCC Part 15C: 15.249

i issi PASS
Radiated Emission Test ANSI C63.4-2003

Band Edge Compliance Test FCC Part 15: 15.249 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

Product name : PS2 Wireless Controller
Model Number : PL-6613

FCCID : O7X-PRED-S4
Operation frequency : 2407MHz~2470MHz
Modulation : FSK

Applicant : Pelican Accessories

1840 East 27" Street, Vernon, California, United
States, 90058.

Manufacturer : DongGuan Vision Electronics CO.,LTD
Long’an Road, Second Industrial Park, ShiGu,
TangXia, DongGuan City, GuangDong, China

Date of Test : Jul.04~09, 2008
Date of Receipt : Jul.03, 2008
Sample Type : Prototype production

Note: This EUT has two parts, one is Controller, the other one is Dongle. We test
“Dongle” in this report.

2.2. Tested Supporting System Details

221.TV

EMC CODE : ACS-EMC-TVO01T

M/N : 1419A

Manufacturer : TCL

Power cord : Unshielded,Undetachabled, 1.8m
2.2.2.PS2

Manufacturer : SONY

M/N : SCPH-39004

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335
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2.3. Test Facility

Site Description

Name of Firm :Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen Science
& Industrial Park, Nantou, Shenzhen, Guangdong,
China

3m Anechoic Chamber : Jun. 13, 2006 File on Federal Communication
Commission
Registration Number: 90454

3m & 10m Anechoic Chamber : Jan. 31, 2007 File on Federal Communication
Commission
Registration Number: 794232

EMC Lab. :Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Dec. 20, 2007

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Apr.01, 2008

2.4. Test Uncertainty

No. Item MU Remark
1. |Uncertainty for Conducted Emission Test |2.02dB
Uncertainty for Radiation Emission test|3.44 dB Polarize: V

2 in 3m chamber 3.96 dB Polarize: H
3.46 dB Distance: 10m Polarize: V
3 Uncertainty for Radiation Emission test|3.82 dB Distance: 10m Polarize: H

in 10m chamber 3.64dB Distance: 3m Polarize: V
4.02dB Distance: 3m Polarize: H

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335
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3. POWER LINE CONDUCTED EMISSION TEST
3.1. Test Equipments
Item|Equipment Manufacturer Model No.|Serial No. Last Cal. |Cal. Interval
1. |Test Receiver |[Rohde & Schwarz|ESHS10 [844077/020 |Mar 07,08 |1 Year
2. |L.LSIN#2 Kyoritsu KNW-407 |8-1636-1 May 10,08 |1 Year
3. |L.LS.N#3 EMCO 3825/2 9006-1660 May 10,08 |1 Year
4. |Terminator Hubersuhner 500 No. 1 May 10,08 |1 Year
5. |RF Cable Fujikura 3D-2W  |LISN Cable 1#|Jan 09, 08 |[1/2 Year
6. |Coaxial Anritsu MP59B  [M55367 Jan 09, 08 |1/2 Year
Switch
7. |Pulse Limiter |Rohde & Schwarz |[ESH3-Z2 |100340 Jan 09, 08 |1/2 Year
3.2. Block Diagram of Test Setup
3.2.1. Block diagram of connection between the EUT and simulators
Test Receiver
. PS2 I
AC Mains ¢—— L.I.S.N. #2 EUT Controller
AC Mains «—— L.I.S.N. #3 v
e
502 TERMINATOR
(EUT: PS2 Wireless Controller)
3.3. Power Line Conducted Emission Test Limits
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50
Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.
3.4. Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize
its emission characteristics in a normal application.

3.4.1. PS2 Wireless Controller (EUT)
Model Number : PL-6613
Serial Number : N/A

3.4.2. Support Equipment: As Tested Supporting System Detail, in Section 2.2..

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335
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3.5. Operating Condition of EUT
3.5.1. Setup the EUT as shown in Section 3.2..

3.5.2. Letthe EUT work in test modes (TX Mode) and test it.

3.6. Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power Via PS2 connected to the power mains through a line impedance stabilization
network (L.I.S.N. 2#). This provides a 50 ohm coupling impedance for the EUT (Please
refer the block diagram of the test setup and photographs). The other peripheral devices
power cord connected to the power mains through a line impedance stabilization network
(L.1.S.N.#3). Power on the PS2 and let it work normally, we use a test software, let EUT
working in test mode, then test it. Both sides of AC line are checked to find out the
maximum conducted emission. In order to find the maximum emission levels, the relative
positions of equipment and all of the interface cables shall be changed according to ANSI

C63.4: 2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.

3.7. Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335
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MNO. & Fe Feng Foud,Block 52,
Shenchen Sciencedlndustry Park
Nentou, Shenchen,Guang dong, China.

Tel:+86-755-26639495
Fax:+00=-755=-26632877
Poatcode: S18057

Data: 1 Flie: D:'emc 002'DATA'Z008 Report PRCSIO10I8.EMI (2)
. L vl {dBuA) Date: 20080705
ﬁﬁH“-
b FCC PART 156 C
= i |
_-:?"h-..._‘_
'--.,__H_ FCCPART 15 C AV
3 -~ |
10 4
1 5 |
'1‘!’ H | I . M M 4
[\ L n} [ J.L-UMM W
Uis 2 4 1 7 5 10 20 30
Fredque (MHZ)
Trace: (Discrete) Y
Site no thudix No.l Conduntion Data no 2 |
Dig. ant. . ENE407T 18 Wi LIZN phase:
Limit tFCC PART 15 C
Env./Ins. 129.5%C/55% ESHS 1D Engineer :Sunny
EUT tPEE Wirele=s Controller
Power Harting :0C 3.3V From P52 AC [20V/60Hz
Ta=t Mode :Tx Mode
BN tPL-E6613 [Doungle)
LISHN Cablas Emi=z=ion
HNo Freg Factor Lasa Readl ng Lewve l Limita Margin Remarl
(EHz) (dd) [dB}) [dBuV) [dBuV) {dBuV) [cB)
1 0.15 D.26 10.15 32.76 43.1%7 65.96 23.79 oF
2 0.18 0.z0 10.15 43.17 53.60 64. G4 11.04 oF
J 0.23 0.28 10.15 35.340 45.01 62 .30 16,499 QP
q 0.29 0.28 10.15 258.64 37.05 B0.48 23.11 or
5 0.35 0.24 i0.14 20.83 31.21 S568.91 27.70 QoF
B 2.71 0.10 10.16 23.05 A5.31 S56.00 22 .69 QF

CEmlasion LavalslL IS Facstor+Cablsa Loss—Rasding.

2.IT the average limirc i2 met vhen useing a quasi-peak decectar.
EUT shall be deemed to meet both limits and measurement
with average detector 18 UNnecPSSAYY.

the
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MNO. & Fe Feng Foud,Block 52,
Shenchen Sciencedlndustry Park

Nantou, Shenzchen, Guang dong, China.
Tel:+86-755-26639495
Fax:+00=-755=-26632877
Poscvecode: 518057
Dafa: 2 File: D:lemic 0O2DATA'Z008 Report’ PIACSAO1098.EM (20
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Fr (MHz)
Trace: (Discrete) Ny
Eite nno thudix Mo.1 Condustion Lata no Hr )
Dis. fAnt. 1== FNU407 14 VE LISN phase:
Limit tFCC PART 15 C
Env./In=. 129.5%C/55% ESHS 10 Engineer :Sunny
EUT tPSZ2 Wirelessa Controller
Fower Rating :DC 3,3V From PS2 RC 120/ 60Hz
Teart Mode 1 Te Made
bl 3 1PL-E613 (Doagle)
LISH Cabhlm Emi==ion
Ho Fred Factor Lozs Feadling Level Limits Hargin Iemark
[{MHz) {cdB) [dB) [clBuV) [clBuV) {dBulV) [clH)
1 0.18 0.2z 10.15 30.77% 41.14 B5. A9 24.55 QF
& a.1 0.15 i0.15 42.55 E2.85 64.55 11.70 QoF
a 0.24 0.12 10.15 32.56 42 .03 G2.26 15.42 QF
1 0.33 0.16 i10.14 2Z1.86 32.16 58.91 Z25.715 QF
5 0.53 0.18 10.14 19.34 259,66 S56.00 Z6,.34 oF
B 2.64 0.03 10.16 20.57 30.76 56.00 £5.24 aF
Femarka: 1.Emission Level=LTSN Facrtor+Cable Lo=s+Reading.
2.IT The syarscs 1TimiT 12 met whay u=saing s s i=1EnE daTasTor,

the EUT =hall be deemed to meet both limice and measuremsant
with average dertector is unnecessary.
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4. RADIATED EMISSION TEST
4.1. Test Equipment
Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. [3#Chamber |AUDIX N/A N/A Jun.09, 08 |[1/2 Year
2. |EMI Spectrum |Agilent E7403A MY42000106 |May 10, 08 |1 Year
3. |Test Receiver |[Rohde & Schwarz|ESVS20 [830350/005 |[May 10, 08 |1 Year
4. |Amplifier HP 8447D 2648A04738 |Jul.08.08 |1/2 Year
5. [Bilog Antenna |Schaffner CBL6112D |25237 Feb.21, 08 |1 Year
6. |RF Cable JINGCHENG KLMR400 |3# Chamber No.1|Jul.08.08 |1/2 Year
7. |RF Cable JINGCHENG JBY400  |3# Chamber No.2|Jul.08.08 |1/2 Year
8. |RF Cable JINGCHENG JBY400  |3# Chamber No.3|Jul.08.08 |1/2 Year
9. |RF Cable JINGCHENG JBY400  |3# Chamber No.4|Jul.08.08 |1/2 Year
10. |Coaxial Switch|Anritsu MP59B M73989 Jul.08.08 [1/2 Year
Frequency rang: above 1000MHz
Item |Equipment |Manufacturer |[Model No.  [Serial No. Last Cal. Cal. Interval
1. |[Spectrum |Agilent E4446A MY41440292 |[May 10,08 |1 Year
2.  |Amp HP 8449B 3008A00863 |[May 10,08 |1 Year
3. |Antenna EMCO 3115 9607-4877 May 27,08 |1.5 Year
4 |Antenna EMCO 3116 00060088 May 28, 07 [1.5Year
5. |HF Cable |Hubersuhne |Sucoflex104 |- May 10,08 |1 Year

4.2. Block Diagram of Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

AC Mains «—— P52 | EUT Controller

AC Mains «€«—— TV

(EUT: PS2 Wireless Controller)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



ANTENNA TOWER

——— 3METERS

4.2.2. Anechoic Chamber Setup Diagram

FCC ID:O7X-PRED-54

EUT and

Support System

Page 4-2

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

L5(L)*1.0(W)*0.8(H) m —>

TURN TABLE
(WOOD)

0.8 METER

GROUND PLANE

4.3. Radiated Emission Limit Standard: FCC 15.249

4.4.

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Local Oscillator: 3 114.0 dB(uV)/m (Peak)
94.0 dB(uV)/m (Average)
Above 1000 3 Other:
74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1. PS2 Wireless Controller (EUT)

Model Number : PL-6613
Serial Number : N/A

4.4.2. Support Equipment: As Tested Supporting System Detail, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335
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Operating Condition of EUT
4.5.1. Setup the EUT as shown in Section 4.2..

4.5.2. Letthe EUT work in test modes (TX Mode) and test it.

Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to ANSI
C63.4-2003 on radiated emission Test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for
frequency range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at 1IMHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW 10Hz VBW for average
emission above 1GHz

The frequency range from 30MHz to 10" (25GHz) harmonic are checked. And for the
frequency rang from 1GHz t018GHz, only fundamental emission and 2™ harmonic
were detected. All other emissions were too low to read, and no emissions were found
from 18GHz to 25GHz, So the radiated emissions from 18GHz to 25GHz were not
record.

Radiated Emission Test Results
PASS.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335
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) Mo.& Fe Feng Foed,Bl:ck 52,
l I Ix Shenfhen Science £ Industry Park
Noutou, Shenikhen, Guanglong, China

Tel:+BE6-155-2 6639495
Faw:4+86=-"Th5=-26632877
Postcodue: 518087

Data 4 Ale: 0:2008 Repont DataP™ACSE01008.EMI (4)
a0 Lewel (dBuv/m) Deate: 200807049
FCC PARTASC
[_. 1B
— -
ao0— 4

T Loy || A
1 L]
o ol ¥ M il
| f"n l,-'[\ h.‘q' | :
\ \J
i |
"
0 30 224, 418. 612, 206, 1000
Trace: (Discrete) Frequency (Vi)
Site no. : 3§ Cheuber Badiation Date oo. : 4
Dia. / ant. : 3m CELB112D Ant. pol. @ HORIZIONTAL
Limiz ! FCC FART15 C
Envw, / In=., : 243(/56% ESvaz0 Enginear : Sunny
EUT : PEE Wireleas Controller
Fower Rating : DC 3.3V From PS2 AC120V/60HEz
Teat HOode : Tx Node
BN : PL-BE13 ({Dongle)
Anm. Cable Emission
Freq. Factor Loss Beading Level Limits Margin Remark
[EH=z) (dB/m) () (elBuv) (dBuV S m)  (dEuV/ m) tel8)

! 54.8% 9.52 0.76 16.839 27.57 4% .50 15.93 oF

2 256.98 12.97 1.27 25.49 39.73 46.00 B.27 QoF

3 284,00 12.3%9 1.34 26,40 40,33 46,00 S5.67 QF

4 589.80 18.48 1.99 21.90 42,37 46.00 3.63 oF

5 7i0.94 18.68 2.17 16.32 37.17 45.00 f.83 oF

& TTE.B4 19.55 Z.31 18. 62 40.48 45.00 5.52 aF

Faparks: 1. Emi=ssion Levels hnctenns Factor = Cable Loss -+ Feading.
£. The emi=sion levels that are A0dB below the official
limit are not reported.
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Mo.& Fe Feng Foed,Bl:ck 52,
Shenfhen Science £ Industry Park
Noutou, Shenikhen, Guanglong, China
Tel:+86-755-26639495
Faxi4+8o6="Th5-2HE32ETT

Poatcode: 518087

Data: 3 File: D:2008 Report DataPACSEQ1008.EMI (4)
40 Lerwed (B m) Degle: 2008-07-09
FCC PARTASC
pIH
. " | . .
a0— 5

i “ll\&;

i Pl bl 2

s
0 30 229, 418, g1, . 1000
Trace: (Discrete) Froquency (ki
Site no. : 3§ Cheuber Badiation Date oo. : 3
Dia. / ant. : 3m CELB112D Ant. pol. : VERTICAL
Limiz ! FCC FART15 C
Envw, / In=., : 243(/56% ESvaz0 Enginear : Sunny
EUT : PEE WMireleas Controller
Fomer Rating : DT 33V From FS2 AC120V/ 60HzZ
Teat Hode : Ta HNode
BN : PL-EEL13 (Dongle)
Anc Cable Emission
Freg. Fagtor Laasa Reading Lewvel Limita HMargin Remarl
[(HHEz) (2B/m) (D) (lBu) (Abuv S ) (AU (B
! 36.73 3.5%3 .53 16.37 3M.85 40 . a0 Q.05 oF
2 85.20 9.96 o.786 25.40 36.12 43 .50 7.38 QF
a 254.88 12.59 1.34 20.40 42.933 46.00 3.68% QP
4 431.588 18.77 1.686 1g6.64 35.07 4&.00 i0.93 op
5 FAS.80 18.48 1.9% 2&8.10 42 .57 45.00 3.43 QF
(] BE5.54 20.03 z.51 14.58 37.12 4d.00 f.88 aF

Faparks: 1. Emis=sion Levels hntenns Factor = Cable Loss = Feading.

2. The emi==ioc
limit are n

n level= that are 20d4dF below the officiasl
0T Yeported.
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No.6 Ke Feng Road.EBl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+86-755-26632877

Fostcode: 515057

Data: 47 File: D)2008 report datalP\ACS8Q1098.EMI (52)
Level (dBuim) Date: 2008-07-04
120
) FCC PART 15/PEAK 2.4
60 3
u1ﬂﬂﬂ 4400, 7800. 11200. 14600. 18000
Frequency {MHz)
Site no. 3# Chanber Data no. 47
Dis. / Aint. 3m 3115 FACTOR Ant. pol. WERTICAL
Limit FCZ PART 15 FELE Z.4
Emv. / Ins. 23%C/54% Engineer Sunny
EUT : P32 Wireless Controller
Power Rating: DC 3.3V
Test mode TX Mode in Z407HMH=z
Memo PL-6613 (Dongle)
Ant. Cahle Amp Emission
Freg Facrtor Loss Factor Reading Lewel Limits Margin Remwark
[MHz) [dB/ ) (dE) [cB) (dBuV) (dBuV/m) (dBuV/m) [cB)
1 Z407.00 Z29.03 6.73 35.18 86.17 §6.75 114.00 z27.25 Peak
Z Z407.00 Z29.03 6.73 35.18 73.01 73.59 94,00 20,41 Lverage
3 4314.00 33.93 10.54 34.49 44.64 54,67 74,00 19.33 Peak
4 4514.00 33.98 10.54 34.49 30.97 41.00 54.00 13.00 Average

Einission Lewvel=

Antenna Factor + Cable Loss -

Iip Factor + Reading.

Z. The emission lewvels that are Z0dE khelow the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



AUDIX J

FCC ID:O7X-PRED-54
Page 4-7

No.6 Ke Feng Road.EBl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+86-755-26632877

Fostcode: 515057

Data: 48 File: D)2008 report datalP\ACS8Q1098.EMI (52)
Level (dBuvm) Date: 2008-07-05
120
FCC PART 15 PEAK 2.4
60
3
u1ﬂﬂﬂ 4400. 7800. 11200. 14600. 18000
Frequency {MHz)
Site no. 3# Charber Data no. 45
Dis. / Aint. 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC PART 15 PELE 2.4
Emv. / Ins. 23%C/54% Engineer Sunny
EUT : P32 Wireless Controller
Power Rating: DC 3.3V
Test mode TX Mode in Z407HMH=z
Memo PL-6613 (Dongle)
Ant. Cahle Amp Emission
Freg Facrtor Loss Factor Reading Lewel Limits Margin Remwark
[(MH=) [AB/m) [dE) [dE) (dBuW) [(dBuW/m) (dBuV/m) =1z
1 2407.00 Z29.03 .73 35.183 8£85.17 85.75 114.00 28.25 Feak
Z Z407.00 Z29.035 6,73 35.18 71.89 TZ.47 94,00 21.53 bverage
3 4514.00 33.98 10.54 34.49 4285 5z.88 74,00 21.12 Peak
4 4514.00 33.98 10.54 34.49 31.44 41.47 54.00 12 .53 Arerage

Einission Lewvel=

Antenna Factor + Cable Loss -

Iip Factor + Reading.

The emiszion lewvels that are Z0dE kelow the cfficial

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



AUDIX 2

FCC ID:07X-PRED-54
Page 4-8

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 49 File: D:2003 report data'PACS801098.EMI (52)
Lewvel (dBuYim) Date: 2008-07-05
120
FCC PART 15 PEAK 2.4
60
3
l]1I]I]I] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Fite no. 3# Chanber Data no. 49
Dis. / Ant. 3 3115 FACTOR int. pol. HORIZONTAL
Limit FCC PART 15 PEAK 2.4
Env. / Ins. 23%C/54% Engineer Sunny
EOT : P32 Wireless Controller
FPower Rating: DC 3.3V
Test mode TX Mode in 2435MH=
Memo FPL-6613 (Dongle)
Ant. Cahle lmp Emission
Freg Factor Loss Factor Reading Level Limits Margin ERewark
[MH=z) (dB/m) [dE) [dE) (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 2435.00 29.11 .50 35.17 &6.58 g87.32 114.00 26.65 Peak
Z Z435.00 29,11 6.50 35.17 71.60 TZ.54 94,00 Z1.66 bverage
3 4876.00 34,16 10.56 34.483 43.:28 E3.52 74,00 Z20.45 Peak
4 45376.00 34.16 10.56 34.48 31.02 41.26 54.00 12.74 byrerage
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

The ewmission lewvels that sre 2Z0dE below the of
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335

ficial



AUDIX 2

FCC ID:07X-PRED-54
Page 4-9

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 50 File: D:2003 report data'PACS801098.EMI (52)
Lewvel (dBuYim) Date: 2008-07-05
120
FCC PART 15 PEAK 2.4
60
3
L
l]1I]I]I] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Fite no. 3# Chanber Data no. 50
Dis. / Ant. 3 3115 FACTOR int. pol. WERTICAL
Limit FCC PART 15 PEAK 2.4
Env. / Ins. 23%C/54% Engineer Sunny
EOT : P32 Wireless Controller
Fower Rating: DC 3.3V
Test mode TX Mode in 2435MH=
Memo FPL-6613 (Dongle)
Ant. Cahle lmp Emission
Freg Factor Loss Factor Reading Level Limits Margin ERewark
[MH=z) (dB/m) [dE) [dE) (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 2435.00 29.11 .50 35.17 86.23 g6.97 114.00 27.03 Peak
Z Z435.00 29,11 6.50 35.17 72.49 TIL23 94,00 Z0.77 bverage
3 476,00 34.16 10.56 34.483 42,44 EZ2.68 74,00 21.32 Peak
4 4376.00 34.1¢ 10.56 3$4.45 31.14 41.35 54.00 12 .62 byrerage
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

The ewmission lewvels that sre 2Z0dE below the of
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335

ficial



FCC ID:O7X-PRED-54
Page 4-10

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 51 File: D:2003 report data'PACS801098.EMI (52)
Lewvel (dBuYim) Date: 2008-07-05
120
FCC PART 15 PEAK 2.4
60 3
!
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Fite no. 3# Chanber Data no. : 51
Dis. / Ant. 3 3115 FACTOR int. pol. : VERTICAL
Limit FCC PART 15 PEAK 2.4
Env. / Ins. 23%C/54% Engineer : Sunny
EOT : P32 Wireless Controller
Fower Rating: DC 3.3V
Test mode TX Mode in 2470MH=
Memo FPL-6613 (Dongle)
Ant. Cahle lmp Emission
Freg Factor Loss Factor Reading Level Limits Margin ERewark
[MH=z) (dB/m) [dE) [dE) (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 Zz470.00 29.15 .87 35.16 86.93 g7.7% 114.00 2g.21 Peak
Z z470.00 Z29.15 6.87 35.16 73.79 74,65 94,00 13.55 bverage
3 4940.00 0 34.34  10.58 Z4.46 44,38 E54.84 74,00 19.16 Peak
4 4940.00  34.34 10.58 3S4.46 32.:21 42 .67 54.00 11.33 byrerage
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

The ewmission lewvels that are 2Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



FCC ID:07X-PRED-54
Page 4-11

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 52 File: D:2003 report data'PACS801098.EMI (52)
Lewvel (dBuYim) Date: 2008-07-05
120
FCC PART 15 PEAK 2.4
60 3
!
l]1I]I]I] 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Fite no. 3# Chanber Data no. : 52
Dis. / Ant. 3 3115 FACTOR Ant. pol. : HORIZCOWTAL
Limit FCC PART 15 PEAK 2.4
Env. / Ins. 23%C/54% Engineer : Sunny
EOT : P32 Wireless Controller
Fower Rating: DC 3.3V
Test mode TX Mode in 2470MH=
Memo FPL-6613 (Dongle)
Ant. Cahle lmp Emission
Freg Factor Loss Factor Reading Level Limits Margin ERewark
[MH=z) (dB/m) [dE) [dE) (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 Zz470.00 29.15 .87 35.16 86.29 g7.15 114.00 26.85 Peak
Z z470.00 Z29.15 6.87 35.16 73.25 74.11 94,00 13.859 bverage
3 4940.00 34.34  10.58 Z4.46 44,16 54,62 74,00 19.358 Peak
4 4940.00 34.34 10.58 3$4.46 32.:27 42 .73 54.00 11.27 byrerage
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

The ewmission lewvels that are 2Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



FCC ID:O7X-PRED-54

Page 5-1
5. BAND EDGE COMPLIANCE TEST
5.1. Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.
Interval
1 | SPeCtumM | rdilent | E4446A |US44300459| May,10,08 | 1 Year
Analyzer
2 |Horn Antenna EMCO 3115 9607-4877 | May,27,08 | 1.5 Year
3 Amplifier HP 8449B | 3008A00863| May,10,08 | 1 Year
4 RF Cable | Hubersuhner |SUCOFLEX| 182769/4 | May,28,08 | 1 Year
5 RF Cable | Hubersuhner |SUCOFLEX| 182768/4 | May,28,08 | 1 Year
6 RF Cable | Hubersuhner | SUCOFLEX| 182771/4 | May,28,08| 1 Year
5.2. Limit

5.3.

5.4.

Emissions radiated outside of the specified frequency bands, except for harmonics,
shall be attenuated by at least 50dB below the level of the fundamental or to the
general radiated emission limits in section 15.209, which is the lesser attenuation.

Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



AUDIX ]

Data: 21
L evel (dBuVirm)
20

File: 2

FCC ID:O7X-PRED-54
Page 5-2

HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

008 report dataMACSI01098.EMI (40)
Data: 2008-07-05

FCC PART 15 PEAK 2.4

a
B0
y : 1
1~ﬂhu@#ﬂdﬁﬁJﬂMMwJKAhhﬂLM*Mﬂw#“ﬁﬁfﬂ*hﬂmhﬁh*ﬁquﬁﬁﬂﬁﬂhﬂﬂﬂ4
n
2304 2328, 2352, 2370, 2400, 2424
Fraguency (MHz)
Site no. if Cheamber Data no. 21
Di=z. f Ant. 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limait FZ PART 15 PEAE £.4
Env. / Ino. ZI*C/ 54T Engincer Eunny
EUT : P32 Wireless Controller
Fower Rating: DO 43V
Test Hods TE Hode in £2907VHHzZ
M/ PL-6613 {Mongle)
Ant . Cable  Amp Emiooion
Frag. Fagtor Loz Factor Heading Lavel Limivz Hargin Femack
(MHz] (dBE/ m} (dE) {dE) (dBuV) (dBEuV/m) (dBuv/m) (dE)
1 £310.00 E28.72 .63 35.21 46.07 16.28 T4.00 Z7.72 reak
2 £331.06 EZ3.83 6.65 35.Z0 48.00 a9.27 T4.00 24.73 Peak
3 LIP0.00 29,99 B.Tl 30015 4L.E% G640 Lol - Faak
k- 2400.00  £25.99 .73 35.183 46,12 46 .66 4.0 2'.34 Peak
- £407v.20 29,03 6,73 38,15 EE.Z1 s5.70 114.00 £5.21 ook
Femark=: 1. Emi=z=zion Lewvel= Antenna Factor 4+ Cable Losz - fimp Factor 4+ Reading.

£. Thz =mizzion

limik acre nob

lavalz that are JUHE khelow the oiZicial
ceporbed.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



FCC ID:O7X-PRED-54
Page 5-3

(1] HNo.6 Ke Feng Foad,Bl:ck 5&,
A U D |X ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7
Postcode: 5150%7%

Data: 22 File: 02008 report dataMACS301098.EM (40)
Enlwwﬂﬂlhﬂﬂﬂl Date: 2008-07-05
FCC PART 15 AV 2.4
g
B0
2
1 I 3 4
n
2304 2328, 2352 2370, 2400, 2424
Fraguency (MHz)
Slte no. 1 3§ Chewber ata no. HI ¥
Diz. / Anc. @ 3m 3115 FACTOR Ant. pol. @ HORLZUMTAL
Limait : P22 PART 15 AV £.4
Env. / Ina., @ Z3%C/54% Engincer : Bunny
EUT : P32 Wireless Controller
Fower Rating: DO 3.3V
Test Hods ! TX HMode in £90VHHz
M/ : PL=6613 (Dongle)
Ant . Cable  Amp Emiooion
Frag. Fagtor Loz Factor Heading Lavel Limivz Hargin Femack
(MHz] (B m] (dE) {dE) (dBuV) (dBEuV/m) (dBuv/m) (dE)
1 £310.00 E28.72 .63 35.21 33.BB 34.09 54.00 12,91 Avercage
2 £331.06 EZ3.83 6.65 35.Z0 36.B6 37.14 54.00 16.86 Jverage
3 LIP0.00 29,99 LT T - B f .55 =4.00 13,45 Average
k- 2400.00  £25.99 .73 35.183 33.91 34.45 54.00 19.55 Average
- £40e.08 20,03 6,73 38,15 E1.08 SEL.58 94.00 11.44 Average
Femark=: 1. Emi=z=zion Lewvel= Antenna Factor 4+ Cable Losz - fimp Factor 4+ Reading.

£. Thz =wizzion lavelz that are J04E kelow the pIiIicial
limilk acre nob cepocbed.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



AUDIX ]

Data: 23
L evel (dBuVirm)
20

FCC ID:07X-PRED-54
Page 5-4

HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

File: 2008 repart dataPACSI01098.EM (40)

Date: 2008-07-05

FCC PART 15 PEAK 2.4

&Fy

B0
F 2 : 1
WN#ﬂumﬂﬂuﬁﬂﬁmmf1wAmumMﬂM#hVﬂhhﬂﬂhvumfﬂﬁﬁwkw“Mﬁﬁdﬂwnw
n
2304 2328, 2352, 2370, 2400, 2424
Fraguency (MHz)
Site no. if Cheamber Data no. 23
Di=z. f Ant. 3m 3115 FACTOR Ant. pol. VERTICAL
Limait FZ PART 15 PEAE £.4
Env. / Ino. ZI*C/ 54T Engincer Eunny
EUT : P32 Wireless Controller
Fower Pating: DO 33
Test Hods TE Hode in £2907VHHzZ
M/ PL-6613 {Mongle)
Ant . Cable  Amp Emiooion
Frad. FacLor Lozz Factor Pzading Level Lilmitz Hargin PFPemowack
(MHz] (dBE/ m} (dE) {dB) (dBuV) (dBEuV/m) (dBuv/m) (dE)
1 £310.00 E28.72 G.63 35.21 44.34 14 .55 T4.00 £Z9.45 reak
2 2332.32 285.8B3 6.65 35,20 46.18 A6 .46 T4.00 Z27.54 Peak
3 LIP0.00 29,99 B.T1 32015 44,31 44 .83 Lol FE Faak
k- 2400.00  £25.99 .73 35.15 45,47 46.01 4.0 27.939 Peak
- £40e.08 20,03 6,73 38,15 ED.Z0 50,78 114.00 £9.22 ook
Femark=: 1. Emi=z=zion Lewvel= Antenna Factor 4+ Cable Losz - fimp Factor 4+ Reading.

£. Thz =mizzion

lavels that are JU0dE khelow the oiiacial

limilk acre nob cepocbed.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



FCC ID:O7X-PRED-54
Page 5-5

(1] HNo.6 Ke Feng Foad,Bl:ck 5&,
A U D |X ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7
Postcode: 5150%7%

Data: 24 File: 02008 report dataMACS301098.EM (40)
Eﬂlwwﬂﬂlhﬂﬂﬂl Date: 2008-07-05
FCC PART 15 AV 2.4
g
B0
2
1 _ 3 4
n
2304 2328, 2352 2370, 2400, 2424
Fraguency (MHz)
Slte no. 1 3§ Chewber ata no. HE 4 ]
Diz. / Anc. @ 3m 3115 FACTOR Ant. pol. @ VERTICAL
Limait : P22 PART 15 AV £.4
Env. / Ina., @ Z3%C/54% Engincer : Bunny
EUT : P32 Wireless Controller
Fower Rating: DO 3GV
Test Hods ! TX HMode in £90VHHz
M/ : PL=6613 (Dongle)
Ant . Cable  Amp Emiooion
Frag. Fagtor Loz Factor Heading Lavel Limivz Hargin Femack
(MHz] (B m] (dE) {dE) (dBuV) (dBEuV/m) (dBuv/m) (dE)
1 £310.00 E28.72 .63 35.21 33.00 31.11 54.00 12,89 Avercage
2 £331.06 EZ3.83 6.65 35,0 36.04 37.22 54.00 16.78 Jverage
3 LIP0.00 29,99 LI R - R B L Tk 34.53 =4.00 13,47 Average
k- 2400.00  £25.99 G.T3 35.183  33.90 34.44 54.00 19. 56 Average
- £40e.08 20,03 6,73 38,15 E1.07 S .55 94.00 11.4%5 Average
Femark=: 1. Emi=z=zion Lewvel= Antenna Factor 4+ Cable Losz - fimp Factor 4+ Reading.

£. Thz =wizzion lavelz that are J04E kelow the pIiIicial
limilk acre nob cepocbed.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



AUDIX ]

FCC ID:0O7X-PRED-S4
Page 5-6

HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

Data: 25 File: Dei200€ report dataMACSZ01008.EMI (40)
Eﬂlwwﬂﬂfhﬂﬁﬂl Date: 2008-07-05
E
FCC PART 15 PEAK 2.4
B0
2 3, 5
Bl ket o T et S T R T T E R DRI LR S T T
n
2444 2468, 2492, 2510, 2540, 2904
Fraguency (MHz)
Site no. if Cheamber Data no. 25
Di=z. f Ant. 3m 3115 FACTOR Ant. pol. VERTICAL
Limait FZ PART 15 PEAE £.4
Env. / Ino. ZI*C/ 54T Engincer Eunny
EUT : P32 Wireless Controller
Fower Rating: DO 3GV
Test Hods TE Hode in £47VUHHzZ
M/ PL-6613 {Mongle)
Ant . Cable  Amp Emiooion
Frag Fagtor Loz Factor Heading Lavel Limivz Hargin Femack
(MHz] (B m] (dE) {dE) (dBuV) (dBEuV/m) (dBuv/m) (dE)
1 £46D.02 20,15 .87 35.16 BB.54 20.40 114.00 Z4.60 reak
2 £483 .50 £9.19 6.87 35.16 47.37 a8.2% T4.00 Z5.73 Peak
3 £492.1d8  29.83 B.P1 0 IR.15 gBLVV 3.6 Lol £4.2% Faak
k- 250000 29,83 6,91 35.15% 45.91 46,90 4.0 27.1a Peak
- £838.56 20,41 .08 35,13 47,08 q9.18 T4.00 £4.84 ook
Femark=: 1. Emi=z=zion Lewvel= Antenna Factor 4+ Cable Losz - fimp Factor 4+ Reading.

£. Thz =mizzion

lavels that are JU0dE khelow the oiiacial

limilk acre nob cepocbed.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



AUDIX ]

Data: 26

FCC ID:07X-PRED-54
Page 5-7

HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

File: 2008 repart dataPACSI01098.EM (40)

| vl (dBu\im)
20

Date: 2008-07-05

B0
FCC PART 15 AV 2.4
4
n
2444 2468, 2492, 2510, 2540, 2904
Fraguency (MHz)
Site no. if Cheamber Data no. @ 26
Di=z. f Ant. 3m 3115 FACTOR Ant. pol. @ VERTICAL
Limait FZZ PART 15 AWV 2.4
Env. / Ino. ZI*C/ 54T Engincer : Bunny
EUT : P32 Wireless Controller
Fower Pating: DO 33
Test Hods TE Hode in £47VUHHzZ
M/ PL-6613 {Mongle)
Ant . Cable  Amp Emiooion
Frag FacLor Lozz Factor Pzading Level Lilmitz Hargin PFPemowack
(MHz] (dBE/ m} (dE) {dB) (dBuV) (dBEuV/m) (dBuv/m) (dE)
1 £46D.02 20,15 6,87 35.16 B20.3D 21.25 294.00 1Z.75 Avercage
2 £483 .50 £9.19 6.87 35.16 34.08 34.08 54.00 13.02 Jverage
3 LoQ0.00 23,83 B.P1 35015 F4%.0% 32.03 =4.00 13,37 Jorarage
k- 25420 E9.41 .98 35.13 35.4G5 L 54.00 17.da Average

Femarks: 1. Emission Lewvel=

Antecnna Foactor

1

Coable Loosa Amp Factor + Peading.
2. The smizzion levels that are Z0dE below the official
Limit @re not cspercted.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



AUDIX ]

Data: 27
L evel (dBuVirm)
20

FCC ID:0O7X-PRED-S4
Page 5-8

HNo.6 Ke Feng Foad,Bl:ck 5&,
ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7

Postcode: 5150%7%

File: 2008 repart dataPACSI01098.EM (40)

Date: 2008-07-05

1
| FCC PART 15 PEAK 2.4
B0
" 3 2 5
S Ay LS R TR e PR R L LT BT e e TS g L SRR
n
2444 2468, 2492, 2510, 2540, 2904
Fraguency (MHz)
Site no. if Cheamber Data no. 27
Di=z. f Ant. 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limait FZ PART 15 PEAE £.4
Env. / Ino. ZI*C/ 54T Engincer Eunny
EUT : P32 Wireless Controller
Fower Rating: DO 43V
Test Hods TE Hode in £47VUHHzZ
M/ PL-6613 {Mongle)
Ant . Cable  Amp Emiooion
Frag Fagtor Loz Factor Heading Lavel Limivz Hargin Femack
(MHz] (B m] (dE) {dE) (dBuV) (dBEuV/m) (dBuv/m) (dE)
1 £46D.02 20,15 6,87 35.16 EBB.40 80.26 114.00 Z24.74 reak
2 £483 .50 £9.19 6.87 35.16 42.B4 13 .74 T4.00 30.26 Peak
3 L8900 29,83 B.P1 0 30015 g%.90 3o.E89 Lol dF.11 Faak
k- 250000 29,83 6,91 35.15 43.¢5 44.84 4.0 £9.78 Peak
- £847.20 E0.41 .08 35,13 44.B88 q6.14 T4.00 £T.58 ook
Femark=: 1. Emi=z=zion Lewvel= Antenna Factor 4+ Cable Losz - fimp Factor 4+ Reading.

£. Thz =mizzion

lavels that are JU0dE khelow the oiiacial

limilk acre nob cepocbed.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08335



FCC ID:O7X-PRED-54
Page 5-9

(1] HNo.6 Ke Feng Foad,Bl:ck 5&,
A U D |X ShenZhen Fcicnce & Industry Pack
Noutou, ShenZhen, Suangbong, China
Tal:+26-T55-26632425-7
Fax:+o6—"T55-£063487T7
Postcode: 5150%7%

Data: 28 File: 2008 repart dataPACSI01098.EM (40)
Eﬂl eval (dEutim) Data: 2008-07-05

B0
FCC PART 15 AV 2.4
4
n
2444 2468, 2492, 2510, 2540, 2904
Fraguency (MHz)
Slte no. 1 3§ Chewber ata no. HE4 -]
Diz. / Anc. @ 3m 3115 FACTOR Ant. pol. @ HORLZUMTAL
Limait : P22 PART 15 AV £.4
Env. / Ina., @ Z3%C/54% Engincer : Bunny
EUT : P32 Wireless Controller
Fower Rating: DO 3.3V
Test Hods ! TX HMode in £9VUHHz
M/ : PL=6613 (Dongle)
Ant . Cable  Amp Emiooion
Frag. Fagtor Loz Factor Heading Lavel Limivz Hargin Femack
(MHz] (B m] (dE) {dE) (dBuV) (dBEuV/m) (dBuv/m) (dE)
1 £46D.02 20,15 .87 35.16 EB0.06 21.82 294.00 1z.18 Avercage
2 £483 .50 £9.19 6.87 35.16 34.07 34.97 54.00 13.03 Jverage
3 LoQ0.00 23,83 B.P1 35015 FRL0V e =4.00 13.9% Average
k- 25420 E9.41 .93 35.13 35.49 6.5 54.00 17.65 Average
Femarks: 1. Emission Lewel= Antenna Foactor 4+ Coable Looa Amp Factor + Peading.

2. The smizzion levels that are Z0dE below the official
Limit @re not cspercted.
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6. DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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